14



1 [ 747-04349 | Clutch Bail 32 | 738-04139 | Stud: .33 x 1.5:3/8-16
2 | 786-04258 | Clutch Crank 33 [ 754-04061 | Belt
3 | 649-04029 [ Handle Assembly: Lower 34 [ 756-04145 | Flywheel Pulley
4 |1 649-04030 | Handle Assembly: Upper 35 | 756-04163 | Idler Pulley
5 |710-0136 Hex Screw: 1/4-20:1.75:GR5:STD 36 [ 786-04256 | Tine Shield 24 inch
6 |710-0189 Hex Screw: 5/16-18:3.00:GR5:STD | |37 | GW-9727 | Pipe Plug: 3/8 NPT
7 | 710-04398 | Flange Screw: 5/16-18:7.500:GR5 38 | 756-04155 | Pulley
8 | 712-0324 Hex Lock Nut: 1/4-20:GR8:NYL 39 | 710-04453 | Socket Screw: 3/8-24:1.0
9 | 712-04063 [ Flange Lock Nut:5/16-18:GRF: NYL | | 40 | 736-04184 | Bell Washer: .382 x 1.500 x .109
10 | 716-0102 Snap Ring: 1.0 dia. shaft 41 | 748-04079 | Pulley Adapter: .9875 dia. w/dd
11 [ 720-0269 | Handle Grip 42 |1 710-0809 | TT Screw: 1/4-20:1.250
12 [ 720-0274 | Grip: 1.0IDx 5.0 LG 43 [ 642-0002 | Inner Tine Assembly RH
13 [ 725-0157 | Cable Tie 44 | 642-0003 | Inner Tine Assembly LH
14 | 731-05095 | Bail Holder LH 45| 642-0004 | Outer Tine Assembly RH
15 | 731-05096 | Bail Holder RH 46 | 642-0005 | Outer Tine Assembly LH
16 [ 736-0242 | Bell Washer: .340 x .872 x .060 47 | 711-0415 Clevis Pin
17 | 736-0463 | Flat Washer: .25 x .630 x .0515 48 [ 714-0149B | Internal Cotter Pin
18 | 731-05272 | Snap Fitting 49 | 710-0395 Hex Screw: 5/16-18:2.25:GR5:STD
19 | 746-04215 | Forward Clutch Cable 50 [ 710-0520 | Hex Screw: 3/8-16:1.50:GR5:STD
20 | 786-0340 | Handle Adjustment Lever 51 | 710-3011 Hex Screw: 3/8-16:2.25:GR5:STD
21 | 786-0341 Retainer Bracket 52 1 710-3130 Hex Screw: 3/8-16:3.25:GR8:STD
22 | 710-0514 Hex Screw: 3/8-16:1.00:GR5:STD 53 | 714-3020 Internal Cotter Pin
23 | 710-1315 TT Screw: 3/8-16:1.250 54 | 732-0384 | Extension Spring
24 | 712-04065 | Flange Lock Nut: 3/8-16:GRF:NYL 55 |734-1988 | Wheel 7x 1.8
25 [ 786-04222 | Frame 56 | 749-04204 | Tube Sleeve
26 | 686-04054 | Idler Assembly Forward 57 [ 750-04380 | Spacer: .383 x.750 x .285
27 | 738-04171 | Shoulder Screw: 3/8-16:1.25:GR5 58 | 750-04432 | Spacer: .525 x .775 x .835
28 [ 710-04453 | Socket Screw: 3/8-24:1.0 59 [ 786-04232 | Front Wheel Bracket
29 | 732-0418 Extension Spring 60 [ 786-04238 | Tail Bracket RH
30 | 749-041851 | Front Bumper 61 | 786-04239 | Tail Bracket LH
31 [ 738-04131 | Shoulder Screw: .56 x 1.87:3/8-16 62 | 686-04064 | Depth Stake Stand
1 If equipped

15

Parts List

IMPORTANT

For a proper working
machine, use Factory
Approved Parts.

V-BELTS are specially
designed to engage and
disengage safely. A
substitute (non OEM)
V-Belt can be dangerous
by not disengaging
completely.



DPemberton
Rectangle


